


CAUTION
BLOCK SECURELY

Do not place yourself
under any equipment
suspended hydraulically,
with mechanical stops,
jacks or hoists, without
blocking securely.

Make sure machine can-

not roll.

PAGE 1



Table of Contents

Title Page
CautioN/ WaTNING o om oo oo I
Table of CONLENtS === rrmmmmmmm oo e 2
Trashmaster, Model 1105-410 Manual lift -------—cmmmmmmmem e 3A, 3B
Manual lift Sprocket & Transport lift Assembly ---------eeoemem oo 4A, 4B
Manual lift handle Assembly oo s 4C
Trashmaster, Model 1105-510 Hydraulic lift ----=-==mmmmeeemmmme - 5A, 5B
Hydraulic lift components Frame members ----------ommmmecmvmmees 6,7
Boot drive components ------=---mmmmmmmemmmmmm oo 8, 9
Boot bottom AsSembly —-—mmm-mmmm oo 10
[dler sprocket assemblies —--—-m-mmmmmmmmmm oo 11
Power idler pully —-rm-emmmmemmeee 12
Frame members, Gooseneck, Weeder Rod & Square axle ------------- 13, 14
Shoe assemblies, Standard and rock =-==---mmmmmmom o 15
Cleated wheel, Tiller wheel, & Ratchet gear -------—-—vesmmmmmmacmomaoo 16,17
Hub ratchet gear & Cleated wheel assembly ---------eceeemrmecmeccme—- 18
Concaved Tiller wheel assembly w---cememmemmemceeee oo 19
Part number page reference ——-----——-r——-—mmm e -1V

J.E. LOVE COMPAM ¥

LOWVE

TRASHMASTER

o



Trashmaster Model 1105-410, Manual lift

REAR IDLER
SPROCKET
39

\
\

SPROCKET//(:)
\ e
rd
7 }

BOOT ASSY
SPROCKET |

FRONT IDLER
SPUT DRIVE

SPROCKET

@)
BOOT POINT
SPROCKET

DRIVE CHAIN ROUTING

EAl

.

OF BRACKETS

MOUNT IN R

HOLE

1

TRASHMASTER

-

3A



Trashmaster Model 1105-410, Manual lift

‘LE{ PART NUMBER | DESCRIPTION ar.
U ia3=s15 | 1D ST BOQT BOTIOM AsSY. ' 1
"103-516 1" ROCK BOQT BQOTIOM ASSY o

S22 104—008 | MANUAL LIFT SPROCKET T
301 104-013 | GOOSENECK (18 CENTER Hou:s) 2
4 104-014 | BOOT CROSSMEMBER RH N

5 104-019 | TRANSPORT PIVOT BRACKET 7

8. 104-022 | CASTER WHEEL BEARING 2

7 ' '104-025 | BOOT BRACE STRAP 2
L8] 104-027 | TRANPORT LIFT BEARING = = =" 2
g 104-032 | IDLER SPROCKET BRACKET RH 1

10 | '104-033 | IDLER SPROCKET 8RACKET LH Il

‘1 104-041 | FRONT FRAME MEMBER . I i

12 104042 | REAR FRAME MEMBER =~ =~ R e

BED 104-043 | LIFT SUPPORT FRAME MEMBER RH = . .~ B 8¢

14 104-=045 | DIAGONAL BRACE ~ ~ " = ' " 2. i
‘15 _104~046 | REAR TRANSPORT MEMBER S 2 .
16 L 104-048 | TRANSPORT LEAD BAR = 772 i o .
17 104049 | TRANSPORT LIFT STRAP 2 gz i ~
18 | ' 104—054 | HANDLE ASSEMBLY 1 gy o% @
19 . 104-081 't BOOT BODY ASSY . . I E W o
v B 104-102 | BRACE DEPTH HITCH . 2 ek Mo =
21 104-10¢ || OEPTH HITCH g Eo DE  w
22 1 . 104=110 | BRACKET, DEPTH HITCH 2 o & 3
2371 04=111 | BRACKET, DEPTH HITCH PULL V 2 QF 2
.24 | 104=113 | OEPTH RITCH SUPPORT . "0 . [ 2. 5, KO |
23 | .. 104167 | END CROSSMEMBER LH ... . . . . . [ 1 2z Jun &
.26 L 104168 | END CROSSMEMBER RH .. " .. .. . | 1 2z O w
AN 104-169 | BOOT CROSSMEMBER (H = . = . . 1 £8 uZ o
28 ] 104~170 ] SQUARE AXLE = N S S5 &
291 104-550 | TRANSPORT LIFT A3SY e wE 5= o
1o 104-555 | CLEATED 30" WHEEL ASSY "~~~ 2. 5 zWw %
3 104-820 | LIFT_SUPPORT FRAME MEMBER LH. 1 & (s L
52 .1 ... 105-098 | 17 STANDARD SHOE ASSEMBLY ~~ ~ " 1 BE W o,
33 105-101 | 1° [OCKING STANDARD SHOE ASSEMBLY 1 o & Q W 5
341 5-499-010. .| BEARING, FLANGE,W'TH..ZERK GSMM‘&G.,J:J/s 3. 38 £8 g &
38| 574935011 | BEARING FUANGE, {85 -4Ck, 3-1/8.10. ") 3 hOE D
36 1 5-449-031 ' BEARING, DS203- RN B 2 N oo S
37 | 5-919-638 | sProcKzT SPUT DRIVE Hi-GHROME b SO WE o
38 | 5-966-110 | WEEDER ROD 1" X 10' & oy lo, Bz Z
39 | 6-016-005 | CHAIN ASSY, 2050 107 LINK o 1 £ O %
$0 | 6-449-002 | IDLER SPROCKET ASSY REAR T X UF o
41 15-449~030__ IDLER SPROCKET’ ASSY FRONT 1 NN 0o ﬁ m
42 1 6-133-007 ' BUSHING, .75 ©D X .51 10 X 438" 6. oS 9B 8 I
43 | 6-486-001 | SET COUAR, 14/4 ROUND _ I I w2 B
44 | 5-~633-002 | CONCAVED 22" WHEEL ASSY 12 S e Zw w9
45 | 1 6-919~347 | HUB RATCHET GEAR ASSY W-146 & 147 2 % 2> Pmwu =
46 | 7-112-017 | CAP SCREW, 7/16" NC X _2’ 4§ UK
47 | 7-112-050 | CAP SCREW, 3/8 NC X 1 16

.48 | 7-113-102 [ CAPI SCREW, 1/2" 'NC X’ 1-1/2 129"

49 | 7-113=110 | CAP SCREW. 172" NC X 2 114

.50 | 7-113-120 | CAP SCREW, 1/2" NC X 3-1/ 1.2

081 |0 7-113-1217] CAP  SCREW, 1/2" NC X 3-3/4 1

52 | 7-113-124 | CAP SCREW, 1/2" NC X 4-1/2" 1

.93 | 7-114-045 | CAP SCREW, 5/8° NC X 4-1/2" 2

.94 1. 7-114-310 | CAP SCREW, 5/8" NC X 2-1/4" 4

55 | 7-343-003 | CARRIAGE BOLT, 1/2° NC x {=1/4" 12

56 | 7-722-010 | HEX NUT, 3/8" NC , 6

571 .7-722-015 | KEX NUT, 7/16" NC 4

.58 7-723-015 | HEX NUT, 1/2 NC 65

58 | 7-724-005 | HEX NUT, o 5

60 {. 7-813-015 F.LAT.WA:HER 13/ L b

.61 ] . 7-842-010 | LOCK WASHER, /8 L 6 .

.62 | 7-843-015 | LOCK WASHER, | o | 83

163 ] 7-844-020 | LOCK 'WASHER, 5/ ......... AR

64} 7-932-115 1 WOODRYFF KEY :;/a X 1+1 7

651 .8=-113-002 | CAP SCREW, 1/2 NC X 1-1 2” JAPERED HEAQ 1

. 66 _._.8_—_!13.-.001 CAP SCREW ‘1 2 NC' X 1-1/4" TAFERED HEA% 1

67 | B=-723-001 | HEX NUT, 1/2 NG TAPERED 2

JE.LOVE comPany 3B

ROVE



HYDRAULIC LIFT COMPONENTS & FRAME MEMBERS

J.E. LOVE COMPANY

TRASHMASTER

OARFIELD, WASHINGTON 09130-0108

PAGE 6



HYDRAULIC LIFT COMPONENTS & FRAME MEMBERS

PART NO. DESCRIPTION

KEY
1. 0104-014 BOOT CROSSMEMBER, RH
2. 0104-027 TRANSPORT LIFT BEARING
3. (0104-034 CYLINDER MOUNT BRACKET
4, (0104-039 SUPPORT BRACKET
5. 0104-041 - FRONT FRAME MEMBER
6. 0104-046 REAR TRANSPORT MEMBER
7. 0104-048 TRANSPORT LEAD BAR
8. 0104-049 TRANSPORT LIFT STRAP
9. 0104-051 - TRANSPORT LIFT
10. 0104-169 BOOT CROSSMEMBER, LH
11. 5818-629 CYLINDER STOP
12. 5818-630 HYDRAULIC CYLINDER, 2-1/2” X 8” W/STOP
13. 6133-007 BUSHING, 0.75” OD X 0.51” ID X 0.438”
14. 6143-050 BUSHING, 1.32” OD X 1.05” 1D X .3125
15. 7113-102 CAP SCREW, 12" NC X 1-1/2”
16. 7115-020 CAP SCREW, 3/4”"NC X 27
17. 7723-015 HEX NUT, 1/2” NC
18. 7725-002 HEX NUT, 3/4” NC
19. 7813-015 FLATWASHER, 1/2”
20. 7843-015 LOCK WASHER. 1/2”
21. 7845-020 LOCK WASHER, 3/4”

J.E. LOVE COMPANY

Caticinn LOVE

w.
PO, POX 193

TRASHMASTER | _

PAGE 7



BOOT DRIVE COMPONENTS

J.E. LOVE COMPANY

Galins ] . E@VE

| TRASHMASTER BT

P.O.BOX 188
GARFIELD, WASHINGTON 59130-0103




' BOOT DRIVE COMPONENTS

KEY PART NO.
1. 0103-062
2. 0103-063
3. 0103-515
0103-516
4 0104-014
5. 0104-025
6. 0104-032
7. 0104-033
8 0104-080
9. 0104-081
10. 0104-103
11, 0104-169
12, 0104-170
13, 5449-020
14, 5489-002
15. 5919-606
16. 5919-607
5919-608
17. 5919-609
18. 5919679
1. 5919-698
20, 6016-005
21. 6133-007
22. 6449-002
23. 6449-007
24, 6449-008
25, 6449-009
26. . 6449-030
27. 6919-384
28. 7112-050
29. 7113-102
30. 7113-111
31. 7113-115
32. 7113-121
33. 7113-124
34, 7114-045
35. 7722-010
36. 7723-015
37. 7723-119
38. 7813-015
39. 7842010
40 7843-015
41. 7844-020
42. 7893-004
43. 8112-001
. 44, 8113-002
_ 45. 8113-003
' 46. 8722-001
47. 8723-001

Lallkdns

l TRASHMASTER

DESCRIPTION

BOOT BOTTOM, RH (FORMED, GREEN).
BOOT BOTTOM, LH (FORMED, GREEN)

BOOT BOTTOM ASSY, 1" 8Q STANDARD
BOOT BOTTOM ASSY, 1" 5Q ROCK
CROSSMEMBER, BOOT, RH (FRAMEMEMBER)
BRACE, BOOT

BRACKET, IDLER SPROCKET, RH

BRACKET, IDLER SPROCKET, LH

BOOT BODY, WELDMENT

BOOT BODY ASSEMBLY

CHAIN GUARD (OPTIONAL)

CROSSMEMBER, BOOT, LH (FRAMEMEMBER)
AXLE, SBQUARE

BEARING

SNAP RING

BOOT POINT, STANDARD

BOOT POINT, ROCK, NARROW

BOOT POINT, ROCK, WIDE

BLOCK, BOOT

SPROCKET, BOOT, 1" SQ

SPROCKET, SPLIT DRIVE

CHAIN ASSEMBLY : .
BUSHING, IDLER SPROCKET, REAR

IDLER SPROCKET ASSEMBLY, REAR
BEARING W/BUSHING

BEARING W/BUSHING

IDLER SPROCKET ASSEMBLY, BOOT

IDLER SPROCKET ASSEMBLY, FRONT

IDLER SPROCKET

CAP SCREW, 3/8" NC X 1"

CAP SCREW, 1/2" NC X 1-1/2"

CAP SCREW, 1/2" NC X 2-1/4"

CAP SCREW, 1/2" NC X 3"

CAP SCREW, 1/2" NC X 3-3/4°

CAP SCREW, 1/2" NC X 4-1/2"

CAP SCREW, 5/8”" NC X 4-1/2"

HEX NUT, 3/8” NC

HEX NUT, 1/2" NC

HEX NUT, &/8" NC

FLAT WASHER, 1/2"

LOCK WASHER, 3/8”

LOCK WASHER, 1/2”

LOCK WASHER, &/8°

MACHINE BUSHING, 1/2” 10GA NR

CAP SCREW, 3/8" NC X 1-1/4" TAPERED HEAD
CAP SCREW, 1/2" NC X 1-1/2" TAPERED HEAD
CAP SCREW, 1/2° NC X 1-1/4* TAPERED HEAD
HEX NUT, 3/8” NC TAPERED

HEX NUT, 1/2” NC TAPERED

J.E. LOVE COMPANY

LOVE

PAGE 9 RO

| e




TRASHMASTER

( 0103-515 1" BOOT BOTTOM ASSY

H

10ES 682

1 5-8197608

FART No. DESCRIPTION

. 103Z083"
5-919-606 |
5-919-607
WIDE ROCK B0OT

)01 | CAB 'SCREW,
__NUT :s/e

L8001 HOTIOM RH T T e
_BOOT BOTIOM LH e
STANDARD "BOOT. POINT ™ L
_NARROW ROCK BOOT POINT ™
POINT T
.BLOCK BOOT, NARROW " o]
1° BO0T SDROCKET ' .
378 NC'X” .—1/4
NC TAPERED

TAPERED T

PAGE 10

J.E. LOVE COMPANY

LovE

P.n.mt
OARFIELE, WASKINGTON 991300188 -



TRASHMASTER

LONG SIDE

rf—

6—-449-~009 IDLER SPROCKET ASSY

REF
No

jf £~449-008
1 6-gi9~38¢

PART Nao.
EL485-007

/F Rt

"SNAP RING, 1.85 BORZ =
BEARING_W/BUSHING 77
JIDLER SPROCKET T T

DESCRIPTIGN

Q

J‘é

SHORT SIDE

PAGE 11

s A\
6-449-002 IDLER SPROCKET ASSY

i: PART No. | DESCRIFTION oTY

1. 15-449-020 | DEARING #88120 A )

5 T'5.289-002 1 SNAP RING, 1.85 BORE ¥

3 UB-133-007 | BUSHING, 7500 X .81ID X .438] 1

A 162010384 | IDLER SPROCKET s

"B T 7-113=111] CAP SCREW, 1/2 NG X 2- 1/4

8 1 7-723-D15 {HEX NUT, 1/2 NC 0 T A

. 7.17-8B13-015 | FLAT WASHER, 1//2 . ] B €
 8.17-843-015 | LOCK WASHER, 1/2" 1 1, <\
N J S+ORT

7 AN

6—-449-030 IDLER SPROCKET ASSY

i{ PART Nc. | DESCRIPTION ary

U] BLages002 | 'SNAP RING, 1.B5 BORE T T2 i

21824497007 | BEARING W/BUSHING. 71 3 J.E. LOVE COMPANY
...5,...579.‘!.9'.‘.‘.3‘5& _.|DLER SPROCKET . 1.4

k| i E@W B

P-ﬂ.mm
mwmmm!u



POWER IDLER PULLEY

KEY PART NO. DESCRIPTION
1. 0104-032 BRACKET, POWER IDLER, RH
2. 0104-033 BRACKET, POWER |DLER, LLH
3. 0104-079 DISK, IDLER PULLEY
4. 0104-169 CROSSMEMBER, BOQT, LH
5. 5919-199 RIM, IDLER PULLEY
6. 5919-400 POWER IDLER PULLEY ASSEMBLY
7. 6449-007 BEARING W/BUSHING
8. 7111-023 CAP SCREW, 5/16" NC X 1-1/2"
0. 7114-045 CAP SCREW, 5/8" NC X 4-1/2"
10. 7721-005 HEX NUT, 5/16" NC
11. 7723-119 HEX NUT, 5/8" NC
12. 7841-015 LOCK WASHER, 5/16”
13. 7844-020 LOCK WASHER, 5/8"
J.E. LOVE COMPANY
5 i Co
Galkins LOVE
. 308 W. CALIFORNIA STREEY ) *

PAGE 12 GARFIELD, WAS! 70K 191300188

. TRASHMASTER




FRAMEMEMBERS—-GOOSENECK-WEEDER ROD-SQUARE AXLE BEARING

J.E. LOVE COMPANY

Gatians - Love

TR-A SWA.S TER ) 309 W. CALIFORNIA STREET

PAGE13 CARFIELD, WSk o8, o9130.0108




FRAMEMEMBERS-GOOSENECK-WEEDER ROD-SQUARE AXLE BEARING

PART NO.

KEY
1. 0104-013
2. 0104-014
3. 0104-042
4. 0104-167
5. 0104-169
6. 0104-170
7. 0104-820
8. 0105-062
9. 0105-078
10. 5449-031
11. 5498-010
12. 5499-011
13. 5919-612
14. 5919-617
6919-355
15. 5966-110
16. 7112-017
17. 7114-110
18. 7342-012
19. 7343-003
20. 7722-010
21. 7722-015
22 7723-015
23. 7723-119
24. 7842-015
25. 7843-015
26. 7844-020
Lalkins
TRASHMASTER

DESCRIPTION

GOOSENECK (16" C/C HOLES)
BOOT CROSSMEMBER, RH

REAR FRAME MEMBER

END CROSSMEMBER, LH

BOOT CROSSMEMBER, LH
SQUARE AXLE

LIFT SUPPORT MEMBER, LH
STANDARD SHOE FOR GOOSENECK
ROCK SHOE FOR GOOSENECK
BEARING, SQUARE AXLE

BEARING FLANGE W/ZERK
BEARING FLANGE

BLOCK .

SPOOL, 1" SQUARE

LOCKING SPOOL ASSY, 1”
WEEDER ROD, 1 SQUARE X 10-1/2'
CAP SCREW, 7/16" NC X 2"

CAP SCREW, 5/8” NC X 2-1/4"
CARRIAGE BOLT, 3/8” NC X 1-1/4”
CARRIAGE BOLT, 1/2” NC X 1-1/4”
HEX NUT, 3/8” NC

HEX NUT, 7/16” NC

HEX NUT, 1/2” NC

HEX NUT, 5/8” NC

LOCK WASHER, 7/16"

LOCK WASHER, 1/2"

LOCK WASHER, 5/8"

J.E. LOVE COMPANY

LOvE

GARFIELD, m\smem 89120-0182

PAGE 14



TRASHMASTER

7 : 3
STANDARD SHOE ASSEMBLY
REF. | pART NUMBER
e DESCRIPTION ar.
',::'.:1'05.".—'.0‘.9:4.7_:‘_ :7/6" STANGARD SHOE ASSEMaly
1 STANDARD. SHOE ASSEMBLY..
#" UOCKING. SHOE ASSEMBLY .

oL s{a" LOCKING. SHOE ASSEMBLY
062 | STANDARD SHOE FOR cooseugc
2["BLOCK, HI=CH
_SPOOL 7/8' 50 HI—CHROME
pspPooL 17 S0 HI=~CHROME |
"] LOCKING SPOOL ASSY 7/87
T LOCKING | spdgkp ASS;

H-'—‘C

4//15' HEXCNUT

127187 LoCK, WASHER SO (-

STANDARD SHOE RH

1 ROCK SHOE ASSEMBLY h
REF- | PaRT NUMBER | DESCRIPTION ar.
,..,.".:105-999:.:?/&" ROGK. SHOE ASSEMBLY. .o
.......... : ROCK_ SHOE. ASSEHBL‘C....,.,,,‘.,..‘.,,‘..

111 'LOCKING. ROCK. SHOE. ASSEMBLY. .
778  LOCKING, ROLK SHOE A
ROCK' ,SHOE FOR

e
6-919=355 " I'(GCKING "SPOOL. ASSY 1
B O Y A St L VAL
O T OO o7 e N N Y£ O -l/i'....C:AR g
6 ?_72‘2_.310 3/5.. HEX.NUT A AR . S
T IS ZZE0NS T BT HER NG
Bl 77842015 ) 7/1B'LOCKWASHER
N )

J.E. LOVE COMPANY

ROCK SHOE LH EIWE@

PAGE 15




CLEATED WHEEL -~ TILLER WHEEL - RATCHET GEAR & FRAMEMEMBERS

J.E. LOVE COMPANY

| TRASHMA STER" - LOovE

PAGE 16 309 W. CALIFORMIA STREEY

' OARFIELD, WASHINGTON 391300188




CLEATED WHEEL - TILLER WHEEL — RATCHET GEAR & FRAMEMEMBERS

KEY PART NO. DESCRIPTION
1. 0104-004 22” CONCAVE TILLER WHEEL
2. 0104-007 30 CLEATED WHEEL
3. 0104-019 TRANSPORT PIVOT BRACKET
4. 0104-022 TILLER WHEEL BRACKET & BEARING
5. 0104-040 FORK, TILLER WHEEL
6. 0104-041 FRONT FRAMEMEMBER
7. 0104-042 REAR FRAMEMEMBER
8. 0104-046 REAR TRANSPORT MEMBER
9. 0104-048 TRANSPORT LEAD BAR
10. 0104-167 END CROSSMEMBER, LH
11. 0104-170 SQUARE AXLE
12 0104-555 CLEATED 30” WHEEL ASSEMBLY
13. 0104-897 NYLATRON BUSHING
14, 5110-001 COMPRESSION SPRING
15. 5449-012 BEARING
16. 5919-905 CLUTCH HOUSING .
17. 6133-007 BUSHING, .75” OD X .51 ID X .438”
18. 6135-025 BUSHING, 1” OD X .75” ID X .56”
19. 6486-001 SET COLLAR, 1-1/4” ROUND
20. 6639-002 TILLER WHEEL ASSEMBLY (CONCAVE)
21. 6919-146 . PAWL
22, 6919-147 . RATCHET HOUSING
23. 6919-347 HUB RATCHET GEAR ASSEMBLY
24. 7023-001 - ROLL PIN
25. 7113-102 CAPSCREW, 1/2" NC X 1-1/2”
26. 7113-110 CAPSCREW, 1727 NC X 27
27. 7513-012 SETSCREW, 1127 NC X 1”
7513-014 SETSCREW, 1/2” NC X 1-1/4”
28. 7715-850 CASTLE NUT, 3/4” NF
29. 7723-015 HEX NUT, 1/2” NC
30. 7813-015 FLAT WASHER, 1/2”
31. 7843-015 LOCK WASHER, 1/2”
32. 7910-150 COTTER PIN, 1/8” X 1-1/2”
33. 7932-115 WOODRUFF KEY, 3/8” X 1-1/4”
34. 8115-005 - AXLE BOLT, 3/4” NF X 8-1/8” W/PIN HOLE.
35. 8885-001 : DISHED WASHER, 3/4” X 20 GA -

J.E. LOVE COMPANY

. LoV

TRASHMASTER

" 0. BOK 188 -
PAGE 17 .




TRASHMASTER

p . -
6-919~347 HUB RATCHET GEAR ASSY)

—tl

REF

. .' 7-023=001 ,'
1.7-513-012

PAR'T No

..ﬁﬂ..SCRE«....Iff NE X 17

1 SET SCREW, 175°)

DESCRIPTION

0104555

CLEATED WHEEL ASSY

=\

...... : L

104-—897' ‘

PART No.
10426077

..........................

DESCRIFTION

30" CLEATED WHEEL T
TETUUNYLATRON . BUSHING T
CLUTCH HOUSING _
2| CAP SCREW, 1/2 NG X 1= 1/2
STTHEX NUT, 1 /20 NE T
LOCK' WASHE'.R A

PAGE 18

J.E. LOVE COMPANY

EOVE

WEW. w
GARFELD, MH‘I”—OI"



Callidns

TRASHMASTER

";‘g PART No. | DESCRIPTION QTY
CATT 104004 [ 22" TILLER WHEEL fI,.Zi_..A I I
0.1 5-449-012 1 BEARING TR N
2717904040 | TILLER WHEEL FORK 1
L3 1 6-135-025 | BUSHING, 100 x 75710 %X 56 [ 2
.41 7-715-850 | CASTLE NUT, 3/4 NI 1
C5 1 7-910-150 | COYYER PIN, '1/8" X 1—3‘/2 i
6.1 8-115-005 | BOLYT, 3/4" NF X'a={/8" " 1
7.1 8-885-001. .‘D‘ls.l:!!E.Q.MSHEB..,QK‘}...,‘ZQ,..Q& .......... 2.
\ [

PAGE 19

J.E. LOVE COMPANY

E@W‘E

mu-u "



PART NO.

0103-515
0103-516
0103-062
0103-063
0104-004
0104-007
0104-008
0104-013
0104-014
0104-019
0104-022
0104-025
0104-027
0104-032
0104-033
0104-034
0104-039
0104-040
0104-041
0104-042
0104-043
0104-045
0104-046
(1104-048
0104-049
0104-051
0104-053
0104-054
0104-055
0104-056
0104-057
0104-058
0104-079
0104-080
0104-081
0104-102
0104-103
0104-109
0104-110
0104-111
0104-113
0104-167
0104-168
0104-169

PART NUMBER PAGE REFERENCE

DESCRIPTION

1" STD BOOT BOTTOM ASSY
1" ROCK BOOT BOTTOM ASSY
BOOT BOTTOM, RH

BOOT BOTTOM, LH

22" CONCAVE TILLER WHEEL
30" CLEATED WHEEL

MANUAL LIFT SPROCKET
GOOQOSENECK (16" C/C)

BOOT CROSSMEMBER, RH
TRANSPORT PIVOT BRACKET
BEARING BRACKET, TILLER WHEEL
BOOT BRACE STRAP
TRANSPORT LIFT BEARING
IDLER SPROCKET BRACKET, RH
IDLER SPROCKET BRACKET, LH
CYLINDER MOUNT BRACKET
SUPPORT BRACKET

FORK, TILLER WHEEL

FRONT FRAME MEMBER
REAR FRAME MEMBER

LIFT SUPPORT FRAME MEMBER, RH
DIAGONAL BRACE

REAR TRANSPORT MEMBER
TRANSPORT LEAD BAR
TRANSPORT LIFT STRAP
TRANSPORT LIFT

HANDLE

HANDLE ASSY

LINKAGE, GUIDE

RELEASE CONNECTOR ROD
LINKAGE LOCK PIN

SPRING TENSION BRACKET
DISK, IDLER PULLEY

BOOT BODY WELDMENT
BOOT BODY ASSEMBLY
BRACE, DEPTH HITCH

CHAIN GUARD

DEPTH HITCH

BRACKET, DEPTH HITCH
BRACKET, DEPTH HITCH PULL
DEPTH HITCH SUPPORT

END CROSSMEMBER, LH

END CROSSMEMBER, RH
BOOT CROSSMEMBER

1

PAGE(S)
3,59

L

o
—
i-9

-

WO~NO©2 =2~
~ -~

N
NN

NN OO ;o

oo
- - -
=~ ©
-

- —
=~
-q

0 00 0D = U1 AN 0O 00 00 WO 4O L0 LD W

~ ¢ oo n
~N

— —
~ o~

N

[x¥]

o o
(o]

—
F S
e
~

o rdnchdhon

WWWWWWWOWWOIADADMDRUIWWWW

N
©



PART NO.

0104-170
0104-550
0104-555
0104-820
0104-897

0105-062
0105-078
0105-097
0105-098
0105-099
0105-100
0105-101
0105-102
0105-103
0105-105

5110-001
5119-002
5449-012
5449-020
5449-031
5489-002
5498-010
9449-011
5589-030

5818-629
5818-630

5919-199
5918-400
5919-606
5919-607
5918-608
5919-609
5919-612
5919-616
5919-617
5919-679
5918-698
5919-905
5966-110

PART NUMBER PAGE REFERENCE

DESCRIPTION

SQUARE AXLE

TRANSPORT LIFT ASSEMBLY
CLEATED 30" WHEEL ASSEMBLY
LIFT SUPPORT FRAME MEMBER, LH
NYLATRON BUSHING

STANDARD SHOE FOR GOOSENECK
ROCK SHOE FOR GOOSENECK

7/8” STANDARD SHOE ASSEMBLY

1" STANDARD SHOE ASSEMBLY

7/8" ROCK SHOE ASSEMBLY

1" ROCK SHOE ASSEMBLY

1" LOCKING SHOE ASSEMBLY

7/8" LOCKING SHOE ASSEMBLY

1" LOCKING ROCK SHOE ASSEMBLY
7/8" LOCKING ROCK SHOE ASSEMBLY

COMPRESSION SPRING
COMPRESSION SPRING
BEARING, TILLER WHEEL
BEARING, IDLER

BEARING, SQUARE AXLE
SNAP RING

BEARING FLANGE, W/ZERK
BEARING FLANGE

HANDLE RELEASE LEVER

CYLINDER STOP

HYDRAULIC CYLINDER, 2-1/2" X 8"
ASAE W/STOP

RIM, IDLER PULLEY

POWER IDLER PULLEY ASSEMBLY
BOOT POINT, STANDARD

BOOT POINT, ROCK, NARROW
BOOT POINT, ROCK, WIDE
BLOCK, BOOT

BLOCK

SPOOL, 7/8" SQUARE

SPOOL, 1" SQUARE

SPROCKET, BOOT, 1" SQUARE
SPROCKET, SPLIT DRIVE
CLUTCH HOUSING

WEEDER ROD, 1" SQUARE X 10'6"

I

PAGE(S)

3,5,9,14,17
3

3,5,17,18
3,5, 14
17,18

14, 15
14, 15
15
3,5, 15
15
15
3,515
15
15
15

17,18
4
17.19

-
-—h
I

— ko
s

W WOwo
=0

57
12

12
8,10
9, 10
9,10
8 10
14

15
14,15
8, 10
3,59
17, 18
3,5, 14



PART NUMBER PAGE REFERENCE

PART NO. DESCRIPTION PAGE(S)

6016-005 CHAIN ASSEMBLY 3,59
6132-004 BUSHING, 0.75" OD X 0.51" ID X 1.438” 4
6133-007 BUSHING, 0.75" OD X .561"ID X 0.56" 3,5,7,9 11,17
6135-025 BUSHING, 1" OD X 0.75" ID X 0.56" 17,19
6143-050 BUSHING, 1.32" OD X 1.05" ID X 0.3125" 57
6449-002 IDLER SPROCKET ASSEMBLY, REAR 3,59, 11
6449-007 BEARING W/BUSHING 9,11, 12
6449-008 BEARING W/BUSHING 9,1
6449-009 IDLER SPROCKET ASSEMBLY, BOOT 9, 11
6449-030 IDLER SPROCKET ASSEMBLY, FRONT 3,59 1
6486-001 SET COLLAR, 1-1/4" ROUND 3,5, 17
6639-002 CONCAVE TILLER WHEEL ASSEMBLY 3,5,17, 19
6919-146 PAWL 17,18
6919-147 RATCHET HOUSING 17,18
6910-347 HUB RATCHET GEAR ASSEMBLY 3,5,17,18
6918-350 LOCKING SPOOL ASSEMBLY, 7/8" SQUARE 15
6918-355 LOCKING SPOOL ASSEMBLY, 1" SQUARE - 14,15
6919-384 IDLER SPROCKET q ) 1
7023-001 ROLL PIN 17,18
7111-023 CAP SCREW, 5/16" NC X 1-1/2” 12
7112-017 CAP SCREW, 7/16" NC X 2" 3,5,14,15
7112-050 CAP SCREW, 3/8" NC X 1" 3,5, 8
7113-102 CAP SCREW, 1/2" NC X 1-1/2” 3,4,5,7,9,17,18
7113-110 CAP SCREW, 1/2" NC X 2" 3,5, 17
7113-111 CAP SCREW, 1/2" NC X 2-1/4" 9, 11
7113-113 CAP SCREW, 1/2" NC X 2-3/4" 4
7113-115 CAP SCREW, 1/2" NC X 3" 9
7113-120 CAP SCREW, 1/2" NC X 3-1/2° 3,5
7113-121 CAP SCREW, 1/2" NC X 3-3/4" 3,589
7113-124 CAP SCREW, 1/2" NC X 4-1/2" 3,59
7114-045 CAP SCREW, 5/8" NC X 4-1/2" 3,5,9,12
7114110 CAP SCREW, 5/8" NC X 2-1/4" 3,5, 14
7115-020 CAP SCREW, 3/4" NC X 2° 5,7
7342-012 CARRIAGE BOLT, 3/8" NC X 1-1/4" 14,15
7343-003 CARRIAGE BOLT, 1/2" NC X 1-1/4" 3.5,14
7513-012 SET SCREW, 1/2” NC X 1" 17,18
7513-014 SET SCREW, 1/2° NC X 1-1/47 17,18
7715-850 SLOTTED NUT, 3/4" NF 17,19
7721-005 HEX NUT, 5/16" NC 12
7722-010 - HEX NUT, 3/8" NC 3,5,9 14,15
7722-015 HEX NUT, 7/16” NC 3,5, 14,15
7723-015 HEX NUT, 1/2" NC 3,4,5,7,9,11,
14, 17,18

11



PART NO.

7723-118
7724-005
7725-002

7813-015
7841-015
7842-010
7843-015

7844-020
7845-020
7893-004
7910-150
7932-115
7968-001

8112-001
8113-002
8113-003
8115-005
8722-001
8723-001
8885-001

PART NUMBER PAGE REFERENCE

DESCRIPTION

LOCK NUT, 5/8" NC HALF HEIGHT
HEX NUT, 5/8" NC
HEX NUT, 3/4" NC

FLAT WASHER, 1/2"
LOCK WASHER, 5/16"
LOCK WASHER, 3/8"
LOCK WASHER, 1/2"

LOCK WASHER, 5/8”

LOCK WASHER, 3/4°

MACHINE BUSHING, 1/2" X 10 GA NR
COTTERPIN

WOODRUFF KEY, 3/8" X 1-1/4"

IRON RIVET, 1/4" X 1" ROUND HEAD

CAP SCREW, 3/8" NC X 1-1/4" TAPERED HD
CAP SCREW, 1/2" NC X 1-1/2" TAPERED HD
CAP SCREW, 1/2° NC X 1-1/4” TAPERED HD

AXLE BOLT, 3/4" NF X 8-1/8" CROSS-DRILLED

HEX NUT, 3/8” NC TAPERED
HEX NUT, 1/2” NC TAPERED
DISHED WASHER, 3/4" X 20 GA

PAGE(S)
8,12, 14
3,59, 12,14
57
3,4,6,7,9 11,17
12

3,579
3,4,5,7,9 11
12,14, 17,18
3,5,9 12,14
57

g, 11

17,19

3,5 17

4

9,10

3,58
3.59
17,19

8,10

3,589
17,19





